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l. If your operation is in the morning:

-Do not eat any food after midnight; drink clear fluids
up to 6 am 
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2. If your operation is in the afternoon:
-Eat breakfast before 6:00 am and take no food after

this time; drink clear fluids up to 10am
-When you travel to and from the hospital for your

operation, please carry some sugary drink (eg. lucozade,
clear fruit juice)
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8. If you have any symptoms of low blood sugar eg.
sweating, dizziness, blurred vision or shaking, please
test your blood sugar. If the blood sugar is <4 mmol/L,
consider taking 150ml of sugary drink. Please tell the
hospital staff that you have done so because it is
possible that your surgery may have to be postponed.
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150ml 
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4. Items to bring to the hospital: sugary drink and DM
medicine.
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l. You could resume food and drink when you feel able to
eat. If you are eating and drinking normally, you should
resume taking DM medication the morning after 
surgery. However, your blood glucose levels may be 
higher than usual for a day or so. This is not worrying if 
you are feeling well. 

2. Monitor your blood glucose 4 times 
a day and more frequently if you a re
unwell. 
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3. When you get home, if you feel nauseated or vomit
and are unable to eat,

- Test your blood glucose every 2 hours

- Eat as normally as you can. If you cannot
eat or if you have a smaller appetite than
normal. Replace solid food with fluid eg.
400ml milk, 200ml carton fruit juice,
200ml non diet fizzy drink.

- Drink at least 100ml water/ sugar free fluid every
hour. You need at least 2.5 liters per day during
illness.

- Rest and avoid strenuous exercise as this may
increase your blood glucose level during illness

- Continue your DM medication: illness usually raises
your blood glucose level 

4. Emergency: please visit Accident and
Emergency department (AED) if
- Continue to have diarrhea and vomiting

and / or high fever
- Unable to keep down food for 4 hours 

or more
- High blood glucose >15mmol/L with

symptoms of illness 
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